Texas Water”=—~

STATE OF TEXAS Development Board

Annual Report

Clean Water State Revolving Fund

www.twdb.texas.gov/financial/programs/CWSRF

TEXAS WATER DEVELOPMENT BOARD
PO BOX 13231 B AUSTIN, TX 78711


http://www.twdb.texas.gov/
http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp

Photo by John Dupnik, TWDB Staff
Inks Lake, September 2022



Table of Contents

i Yo U AV =B V10 0] ¢ - 1 V2 5
2. GOals aNd ACHIEVEIMENTS ....ueiiiiieiiieeiei et st e s s b e e s e e e smre e sreeesmreesaneeeas 6
Short-Term Goals of the Texas CWSRF Program ........cccceeeeiiieeeeiieeeeciieeeeeiteee e eeteeeeeseee e e evaeeeenneas 6
3. Subsidies to Promote Sustainability ........ccooocciiiiiiii i 11
[...]
Project Description: The existing WWTP is over 40 years old and frequently violates the total suspended solids
parameter of its Texas Commission on Environmental Quality (TCEQ) permit. The existing WWTP is unable to
properly treat ammonia nitrogen, which will be an upcoming permit limit that the City will be required to
address. Additionally, the City will require re-rating of the WWTP through construction improvements since the
flow has reached 75 percent of the permitted flow.

Corrigan
WWTP Rehabilitation and Expansion
Project # 73919
Commitment Amount $6,775,000 Closing Date 10/20/2022
Commitment Code(s) LL1001509, LF1001510  Map Location 4

Project Need: The City is currently under enforcement for exceeding multiple wastewater discharge effluent
parameters, including flow. These effluent parameters are still consistently out of compliance. For this reason,
the existing WWTP needs to be expanded immediately.

The project consists of acquiring new property to the north of the existing WWTP for the design and
construction of a WWTP expansion. The expansion would effectively double the current WWTP's treatment
capacity. With the plant expansion completed, the existing WWTP components can be removed from service for
rehabilitation including the existing clarifier, oxidation ditch, and digester. This project includes the creation and
implementation of an asset management plan.

Dilley
Sewer System Improvements Project
Project # 73910
Commitment Amount $7,500,375 Closing Date 1/24/2023

B.6



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

Commitment Code(s) L1001434, L1001475, Map Location 5
LF1001435

Project Need: Urgent Need Project. The WWTP at Dolph Briscoe Unit is operating at almost 100% capacity and
does not meet E-Coli discharge requirements; the city is under mandate and threat of severe fine from TCEQ; 2.
Upon decommissioning of DBU and transmission to the City's WWTP, the City will exceed capacity, needing
immediate expansion.

Project Description: The proposed project will focus on sewer system improvements. Construction of
transmission line to divert excessive effluents from Dolph Briscoe Prison. Construction of line to transmit DBU
prison effluents to the city's WWTP, including manholes and lift stations. and Engineering design and
construction to upgrade and expand the city's WWTP to meet TCEQ mandate.

Edinburg
Wastewater Treatment 20-Year Improvements
Project # 73931
Commitment Amount $1,212,698 Closing Date 01/20/2022
Commitment Code(s) L1001439, LF1001440 Map Location 6

Project Need: The Edinburg WWTP has failed to meet its TPDES effluent limitations

Project Description: This is a multiphase project. Phase 1 includes proposed WWTP improvements that will allow
the plant to meet effluent limitation at 12.3 MGD. Currently, the plant is not able to meet effluent limitations
when flows exceed 9.3 MGD. The 2nd and 3rd project phases will be implemented simultaneously. The 2nd
phase includes construction of a new 4.5 MGD plant on the north side of the City's service area. The 3rd phase
includes wastewater collection system improvements that will divert as much as 3.03 MGD of existing flow to
the new plant thereby offloading the existing plant.

Greater Texoma UA

City of Whitewright Wastewater Treatment Plant Improvements

Project # 73916
Commitment Amount $7,145,000 Closing Date 6/15/2023
Commitment Code(s) L1001603, L1001604, Map Location 7

LF1001605

Project Need: The City of Whitewright's (City) wastewater treatment plant has been operating beyond its
service life, and discharges into an impaired creek. The plant is not capable of discharging quality effluent

B.7



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

needed to improve water quality and is lacking sufficient capacity for projected needs. In addition, the plant is
located within the 100-year floodplain that subjects equipment to damage and causing plant power outages.

Project Description: PADC of a proposed treatment plant improvement project that consists of rehabilitating an
existing WWTP including new clarifier(s), aeration basin(s), and sludge handling facilities, required site work,
piping and equipment, and modifications to the facility is required.

Guadalupe Blanco RA
Guadalupe Valley Hydroelectric System (GVHS)

Project # 73897
Commitment Amount $7,505,000 Closing Date 7/20/2023
Commitment Code(s) L1001502 Map Location 8

Project Need: The GVHS includes high hazard dams and generates hydroelectricity and provides recreational
opportunities in Guadalupe and Gonzales Counties. The spill gates at each of the 6 dams have reached the end
of their useful life. Replacement of all 15 spill gates in the system is necessary to continue operations.

Project Description: The 15 spill gates at the 6 dams in the GVHS system were put into service between 1928-
1932 and have reached the end of their useful life. One of the fourteen spill gates is not in service. Replacement
of all 15 spill gates is necessary to continue operations.

Ingleside

New Wastewater Treatment Plant

Project # 73782
Commitment Amount $19,205,000 Closing Date 8/16/2023
Commitment Code(s) LM23699 Map Location 9

Project Need: The City of Ingleside needs to replace their wastewater treatment plant which has reached the
end of its useful life. Many components of the plant are aged, inefficient, and need replaced.

Project Description: The City is requesting funding for planning, land acquisition, design, construction, and
commissioning of a new wastewater treatment facility and decommissioning of the existing facility for the
disadvantaged community of the City of Ingleside. The current wastewater plant is inefficient and aging beyond
its use life. Major components of the project will consist of an automatic bar screen, grit removal, fine bubble
aeration, double clarifiers, sludge thickener, chemical disinfection, sludge drying beds, high efficiency blowers,
generator, new office & lab building and the decommissioning and removal of the existing treatment plant.
Through this project the City strives to reduce energy consumption and allow for more efficient operation of the
wastewater treatment plant.

B.8



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

lola
New Wastewater System
Project # 10422
Commitment Amount $9,090,800 Closing Date 7/13/2023
Commitment Code(s) LFM221141,1LM221140 Map Location 10

Project Need: The Town of lola does not have a municipal sanitary sewer system. The existing individual on-site
sanitary sewage facilities (OSSFs) are not adequate to meet the State of Texas and Grimes County Health
Department regulations. A majority of these OSSFs are not functioning properly due to age, soil conditions, or
available treatment area and are experiencing back-ups, leakage, or direct discharge of untreated wastewater.
This wastewater is frequently visible in a large number of the yards and ditches, posing health, safety, and
environmental concerns. A nuisance investigation in the Town of lola, Grimes County, Texas, was conducted by
the Department of State Health Services (DSHS) at the request of the Texas Water Development Board (TWDB)
on February 9, 2011. A nuisance determination was granted by the DSHS on February 21, 2011.

Project Description: The proposed collection system will utilize gravity flow to collect raw sewage from each
service connection and transport it to the proposed wastewater treatment plant site. The project includes
collection system, lift stations, force main, and a new package WWTP. An asset management plan and system-
wide energy optimization study will be part of this project.

Jacksonville

Wastewater Capital Improvements

Project # 73921
Commitment Amount $5,919,000 Closing Date 9/7/2022
Commitment Code(s) L1001521 Map Location 11

Project Need: Numerous structural failures of the trunk main have resulted in significant overflows and
subsequent enforcement by TCEQ. A lift station near Lake Jackson needs to be replaced.

Project Description: Replace approximately 9,500 feet of 60-plus year old unreinforced concrete sewer trunk
main and associated manholes. Upgrade a major lift station located near Lake Jackson that serves the
southwest portion of the City.

B.9



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

Leonard

Wastewater Collection System Improvements

Project # 73925
Commitment Amount $5,696,000 Closing Date 5/15/2023
Commitment Code(s) L1001579, L1001580, Map Location 12

LF1001581

Project Need: The majority of the city's collection system is undersized, clay tile pipes that are failing and have
exceeded their useful life

Project Description: Design and Construction of new lift stations, approximately 11,200 LF of 12" PVC sewer line
(replacement), 7,850 LF of 10" PVC Sewer Line (replacement), 10,300 LF of 8" PVC sewer line (replacement),
2,300 LF of 6" PVC sewer line (replacement).

Los Fresnos

Los Fresnos Stormwater Planning and Drainage Improvements

Project # 73922
Commitment Amount $1,703,704 Closing Date 12/7/2022
Commitment Code(s) L1001515, LF1001516 Map Location 13

Project Need: The City of Los Fresnos experiences significant stormwater runoff during high rainfall events.

Project Description: The City of Los Fresnos is proposing to develop a Drainage Master Plan and include
development of an asset management plan. The City proposes to complete drainage improvements at three
areas (Resaca Escondida, Valle Alto, and Whipple Rd.) within the city limits where flooding constantly occurs
during large rainfall events.

Lumberton MUD
Lumberton MUD - WWTP Expansion

Project # 73908
Commitment Amount $44,000,000 Closing Date 9/20/2022
Commitment Code(s) L1001520 Map Location 14

Project Need: The District's WWTP is currently having difficulties in treating the NH3 levels. Improvements to
the current processes are necessary for effective NH3 treatment. In addition, based on the effective capacity of
the plant, it is technically undersized according to the TCEQ's 75/90 rule. The District's collection system is in

B.10



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

need of repair and improvements in various areas. In addition, the District has no mapping system for its water
or sewer system. This will provide updated digital maps.

Project Description: PROPOSED WASTEWATER TREATMENT PLANT IMPROVEMENTS

It is recommended to expand the treatment plant to a capacity of 6.0 MGD. The expansion will consist of two (2)
new trains at 3.0 MGD each.

The recommended scope of work is:

o Improve the site access and drainage;

J Construct new parking areas and install new fencing;

. Install new water and sanitary sewer lines;

. Resize the lift station to handle increased daily influent wastewater;

o Construct a raised headworks structure with screening and grit removal;

o Install new piping to and from equalization ponds, including demucking and installing surface aerators;
J Modify ponds into one large pond by removing earthen walls;

J Construct two (2) new clarifiers including all equipment, controls, piping, and electrical;

J Construct two (2) new concrete aeration basins including all blower equipment, controls, piping, and
electrical;

. Construct a blower building to house all blowers and controls;

. Construct new sludge pump station including sludge force main;

o Construct new scum pump station including scum force main;

o Construct new sludge processing building including sludge processing and dewatering equipment;

. Construct a chlorine and dechlorination contact basin, flow measurement basin and chemical building,
including chlorination and dechlorination equipment and electrical;

o Construct plant effluent discharge piping and structure;

. Construct two (2) digesters, a raised centrifuge dewatering system, and a sludge processing building;
o Construct electrical, controls, SCADA, emergency power, and associated building(s);

o Provide additional buffer zones for new treatment processes;

. Land acquisitions for additional buffer zones.

PROPOSED SANITARY SEWER COLLECTION SYSTEM IMPROVEMENTS

B.11



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

Based on the projected population growth and deteriorating infrastructure the District has made it a priority to
identify deficient areas within the system that require immediate improvement. The following projects
represent the improvements the District has selected to its sanitary sewer collection system in prioritized order.
o Manhole Repair — US 96 at Mathews Lane Upgrade

The project will consist of removing and replacing the existing manhole, including site restoration and traffic
control. The manhole is damaged and taking on water from the adjoining roadside ditch.

o Ash Lift Station Replacement

The project consists of removing and replacing the existing lift station, upsizing the wet well for added capacity
including bypass pumping, replacing the control panel, and site restoration.

o Old Fire Station Lift Station Replacement

The project will consist of removing and replacing the existing lift station, including raising of the lift station to
protect against flooding, upsizing the wet well for added capacity, bypass pumping, replacing the control panel,
and site restoration.

o US 96 Sanitary Sewer Upgrade from Pineburr to Horn Road

The project will consist of pipe-bursting 1,500 If of 6-inch (6”) sanitary sewer to 10-inch (10”) and installing new
manholes every 400 feet. This line does not have adequate capacity.

o GIS Mapping of District Utilities

The project will consist of creating a database of the District’s existing utilities and creating new CAD based
digital utility maps.

Marble Falls

Direct Potable Reuse System

Project # 73917
Commitment Amount $1,488,000 Closing Date 6/21/2023
Commitment Code(s) L1001563, LF1001564 Map Location 15

Project Need: The City is at 75% capacity at the WWTP and in need of expanding that capacity. As a result, the
City will also need to expand effluent management. The City is evaluating greener, more sustainable options for
this resource.

Project Description: The City of Marble Falls (City) is at a critical juncture in providing future wastewater capacity
to meets projected needs. The City is routinely exceeding 75% of the average daily flow to the existing
wastewater plant and is rapidly moving towards 90% of the permitted capacity. The figure below shows the
average daily flow.

The City has notified the Texas Commission on Environmental Quality of its recognition of reaching the 75%
milestone and its efforts to plan for future wastewater treatment capacity.

B.12



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund
Annual Report

Existing Capacity

The existing permitted capacity is satisfied by a 1.5 million gallon per day (mgd) treatment plant that is a no
discharge facility due to its location within the Water Quality Area of Lake Marble Falls as regulated by TAC
Chapters 311.51-311.56. As a result, all effluent produced by the plant is either utilized in the City’s reclaimed
water system or disposed through a Texas Land Application Permit (TLAP). The TLAP system is at maximum
capacity and cannot handle additional flow. The City’s ability to acquire additional land to expand the TLAP
system is limited by availability and cost.

Future Needs

Through completion of a Wastewater Treatment Capacity Study, the City identified that it needs to increase
treatment capacity by 1.5 mgd, bringing the total treatment capacity to 3.0 mgd. This requires the capability to
manage 3.0 mgd of effluent. Ongoing studies will evaluate the maximum capacity that can be managed through
the reclaimed water system, but one of the challenges with nonpotable demands is that these demands are
seasonal. Other alternatives for effluent management are being considered. One significant alternative that is